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TThhee  SSppaarreess  SSeerrvviiccee operates from the Morris Register’s facility in Hinckley, manned by 
volunteers who endeavour to process orders twice a week. 
We now stock over 500 lines and it is growing!  
 

MMoosstt  SSppaarreess are newly manufactured, but we also supply new old stock when it becomes 
available.  

NNeewwllyy  MMaannuuffaaccttuurreedd items 

include rear hubs and half shafts, engine 
water inlet pipes cast to original spec. 

We are always interested in hearing 

from SSuupppplliieerrss and MMaannuuffaaccttuurreerrss  
who can help us supply new lines. 

 

 

MMoorrrriiss  RReeggiisstteerr  MMeemmbbeerrss 
benefit from a 1122..55%% DDiissccoouunntt  off the website prices by entering the discount code 

published each month in Morris Monthly 
HHooww  ttoo  ppuurrcchhaassee  ssppaarreess  

Ordering Online, simple and safe 
You can pay online with a debit or credit card through the secure PayPal 
gateway, it is not necessary to have a Pay Pal account.  

VVAATT will automatically be charged oonnllyy if spares are despatched to tthhee  UUKK. The 
website will work this out based on shipping destination. Non-UK orders will not 
be charged VAT, our delivery agents will calculate customs and duty charges due 
when the goods cross the border into the delivery country and contact customers 
to arrange necessary payment. 

SShhiippppiinngg is automatically calculated using Royal Mail rates based on an orders 
weight, dimensions & shipping location. if you require a different service please 
let us know.  

Introduction 
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DESCRIPTION MR PART 
NUMBER 

    EENNGGIINNEE  

CCYYLLIINNDDEERR  BBLLOOCCKK  &&  HHEEAADD--GGAASSKKEETTSS  

Head gasket set, Morris Eight SE, MM & Z Van CA250E 
Head gasket Set, Morris 8 S1 & 11 1935 to 1939 CA680E 
Head gasket, 1934-38 Cowley Four, 12/4 Pre-Series & 
Series II 12/4 & 10cwt Van to 1950 GH154 

Head gasket, annealed copper 1930/34 SV Minor GH161C 
Head gasket, 1938-48 Eight Series E, Z Van 1948-53  GH250 
Head gasket, 1939/48 Series M 10/4 GH269 
Head gasket, 1933-1937 Ten Four SV GH361 
Head gasket, 1923/33 Cowley 11.9hp GH510 
Head gasket, Morris Ten Six (Payen 1597) GH597 
Head gasket, Morris 8 S1/2 UB Engine  GH680 
Head gasket, 1934-38 Cowley Four, 12/4 Pre-Series & 
Series 2 12/4 & 10cwt van to 1950 GH810 

Head gasket annealed copper, 1934-38 Cowley Four, 
12/4 Pre-Series & Series 2 12/4 & 10cwt van to 1950 GH810C 

Head gasket, solid copper, 1929-1932 OHC Minor GH867 
Head gasket, 1938/39 12hp Series 3 ohv GH940 
Head gasket, 10/4 Series III ohv 1938-1939  GH950 
Head gasket, L series engines, 1930-32 Oxford, ‘31-‘33 
Major, 34 Cowley Six, 1935 15/6 GH979 

MORRIS REGISTER SPARES SERVICE 
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DESCRIPTION MR PART 
NUMBER 

Head gasket set, Morris 10/4 1933-1937 HS1361 
Gasket, tappet cover cork strip, SV Minor GT600 
Gasket, tappet cover gasket cork, 1933-1937 10/4 SV GV056 
Gasket, tappet cover, Cowley Four ‘34-‘38 12/4 Pre-
Series & Series II 12/4, 10cwt Van to 1950 GV057 

Gasket tappet cover gasket cork, all Morris 8 JM215 
Gaskets, service top set for SV Minor  CA560 

SSTTUUDDSS  &&  NNUUTTSS   

Cylinder head nuts, 10mm, 12mm tall, M8, SE, M10 NH001 
Core plug M8, M10  PC001 
Core plug M8, M10 camshaft PC002 
Cylinder head stud, Series M 10/4 SH001 
Cylinder head stud, 12mm dia, Oxford & Cowley - long  SH002 
Cylinder head stud, 12mm, Oxford & Cowley - short SH003 
Cylinder head stud, 8mm extension for air 
cleaner/fume cover M10, Pre-Series models SH005 

Head Stud 10mm x 3.1/8" l M8, SE, Z van, all 6s SH006 
Head Stud 10mm x 3.1/2" Y Van, 10/4, 12/4, 10/6 SH007 
Head Stud 10mm x 2.1/2" 8 Series E & Z, 4 positions SH008 
Head Stud 10mm x 72mm, M8 short stud SH009 
Cylinder head stud set (13 studs), Morris 8 1934-1938 SH010 
Cylinder head stud set (13 studs), Series E & Z Van SH011 
Cylinder head stud, M8, SE, Z Van, Special 106mm SH012 
Head stud 5/16" BSF x 2.5/8" (short) SV Minor, 14 Rqd SH482 

MORRIS REGISTER SPARES SERVICE 
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DESCRIPTION MR PART 
NUMBER 

Washer,10mm, for cylinder head studs WH001 

CCRRAANNKKSSHHAAFFTT   

Main bearing set Morris 8 SE/Z Van -20" BS020 
Main bearing set Morris 8 SE/Z Van -30" BS030 
Main bearing set Morris 8 SE/Z Van -40" BS040 
Main bearing set Morris 8 SE/Z Van -50" BS050 
Main bearing set Morris 8 SE/Z Van -60" BS060 
Main bearing set Morris 8 SE/Z Van -80" BS080 
Big end bearing set Morris 8 SE/Z Van -20" BS220 
Big end bearing set Morris 8 SE/Z Van -30" BS230 
Big end bearing set Morris 8 SE/Z Van -40" BS240 
Big end bearing set Morris 8 SE/Z Van -50" BS250 
Big end bearing set Morris 8 SE/Z Van -60" BS260 
Big end bearing set Morris 8 SE/Z Van -80" BS280 
Bearing, MJ1.3-8J, Minor crankshaft BB311 
Crankshaft starter dog, M8, SE, Z Van 10M & MM Minor ED029 

CCOONNNNEECCTTIINNGG  RROODDSS  &&  PPIISSTTOONNSS   

Con rods, Series E 8, MM Post War Minor CR001 
Piston set, Morris SE/Z Van +20 PS020 
Piston set, Morris SE/Z Van +30 PS030 
Piston set, Morris SE/Z Van +40 PS040 
Piston set, Morris SE/Z Van +50 PS050 

MORRIS REGISTER SPARES SERVICE 
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DESCRIPTION MR PART 
NUMBER 

Piston set, Morris SE/Z Van +60 PS060 
Piston set, Morris SE/Z Van +20 PS020 
Piston sets, all other Morrises Check site for NOS availability 
Big end nut & bolt, Morris 8 BE011 
Big End nut & bolt, Morris 8 SE, Z Van BE001 

CCAAMMSSHHAAFFTTSS--VVAALLVVEESS--TTAAPPPPEETTSS--TTIIMMIINNGG  

Tappet screw, hardened, all SV models except Minor ST001 
Tappet screw, Morris 10 & 12 Series III & 10 Series M ST002 
Tappet screw & lock nut case hardened, Morris 8 ST003 
Timing chain cover gasket + felt oil seal, 10/4 & 10/6 GT002 
Timing chain, all Eights, inc SE & Z Van TC050 
Timing chain, SV Minor 1930-34, 11.9hp Cowley 1933 TC052 
Timing chain, Cowley 4 ’34, 12/4 ‘35-’39,14/6 Series II 
& III, ‘37-’39, 16, 18/6 ‘35-‘37 TC058 

Timing chain, 10/4 Series M TC060 
Timing chain, Pre-Series 10/4, 10/6, Series II & III 10/4 
1933-‘38, 12 hp 12/6 1934 TC064 

Timing chain, 21/6 Series 2, 25/6 Series 2 & 3 1935-39 TC072 
Timing chain, Oxford 6 1930-‘35, Cowley 6 1934, Major 
6 1931-‘33, 15/6 1935 TC090 

Timing chain, Oxford Twenty 1935, Oxford 6-16 hp 33-34 TC094 
Timing chain, 18 hp, Six 28-29, Isis 1930-35, JA/K6 TC126 
Timing gears, all Morris 8 engines (both gears) TG001 

MORRIS REGISTER SPARES SERVICE 
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DESCRIPTION MR PART 
NUMBER 

VVAALLVVEESS--GGUUIIDDEESS--SSPPRRIINNGGSS  

Valve, Morris L2 & T2 truck 1935-‘40 EV603 
Valve, M12/4 Slll inlet VE 417 
Valve, CG- SD 3/8", HD 1 9/16", SL 5 9/16" VE000 
Valve, C type comm. ‘35-‘38 VE001 
Valve, Morris 8 all models, inlet/exhaust VE009 
Valve, 1935-1938 C type 25 hp 6 Cyl, exhaust VE017 
Valve, 1933/34 Ten, Ten Four, Major, Cowley Six VE020 
Valve, 11.9 HP Cowley 1931- 1932 VE028 
Valve, Ten Four 1935 & Series II VE034 
Valve, M12/4 Slll exhaust VE141 
Valve, parallel groove, 1934/5 10/6 inlet/exhaust VE154 
Valve, Wolseley Twenty-One SII inlet  VE179 
Valve, Wolseley Twenty-One SII exhaust  VE180 
Valve, Morris 25/6 1935 VE194a 
Valve, M10 Slll inlet VE281 
Valve, Series M 10/4 inlet VE315 
Valve, Tranco 1984, VK+ 1989, Series M 10/4 exhaust   VE316 
Valve, Tranco 503 parallel groove, Minor SV   VE503 
Valve, 1932-1934 Morris Com 17.9 4 Cyl D-DL-DS VE816 
Valve, 1935-1938 Morris Comm 13.9 4 Cyl L2-T2 VE821 
Valve, 1934 Cowley Four VE835 
Valve, Series II 14/6 VE911 

MORRIS REGISTER SPARES SERVICE 
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DESCRIPTION MR PART 
NUMBER 

Valve, Major 1931-1933, Oxford 6 1930-1932 VE980 
Valve, Ten Six 1934, parallel groove 1935 VE991 
Valve, Morris Series III 25/6 exhaust VE997 
Valve, Morris Series III 25/6 VE998 
Valve guide, cast iron, Minor SV VG006 
Valve guide, Morris 8, all models & Morris 10/6 VG008 
Valve guide, set of 4, Morris 8, all & Morris 10/6 VG008S 
Valve guide, M10/4 side valve ‘33-‘37, L Series Oxford 
1930-1932, Major, Cowley Six,15/6 1930-1935 VG015 

Valve stem oil seal for all ohv valves with 8mm stems VS001 
Valve spring single, 10/6 SV VS106 
Valve spring, SV Minor VS198 
Valve spring double, Morris 8 all models VS200 
Valve spring single, M10/4 side valve ‘33-‘37, L Series  VS201 
Valve spring single, Morris 8, all models VS333 

FFRROONNTT  EENNGGIINNEE  SSUUPPPPOORRTT--  ((ffoorr  rreeaarr  sseeee  GGEEAARRBBOOXX))  

Engine mounts, front rubbers, pair, OHC, SV Minor ‘29-‘34  ME140A 
Engine mounts, Minor rear set, pair ME140B 
Engine mounts, set of 4 rubbers, 10/4 & 10/6 ME005 
Engine mounts, 2 front ribbed tapered insert & 2 
circular pads, set of 4 parts, Morris 8 Series I & II ME002 

Engine mount front, 8 Series E & Z ME311 
Bolt for engine mount, 12mm x 98 mm Morris 8 front ME004 

MORRIS REGISTER SPARES SERVICE 
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DESCRIPTION MR PART 
NUMBER 

EEXXHHAAUUSSTT  MMAANNIIFFOOLLDD  

Exhaust collar, stainless steel tapered, Morris 8 ‘35-‘38 
& 1935-‘36 10/4, 10/6, 12/4 EH001 

Gasket, exhaust manifold flange SE & Z Van GE001 
Gasket, exhaust flange, ring olive type, Payen 2231, 
1931-1932 Minor (early) GE002 

Gasket, manifold, 1933-1937 10/4 SV GM104 
Gasket, manifold, Ten Four Series M 1939-‘48 GM269 
Gasket, manifold Cowley Four ‘34-‘38, 12/4 Pre-Series 
& Series II 12/4 & 10cwt Van to 1950 GM270 

Gasket, manifold, SV Minor (1 piece, replaces 3 pieces)  GM469/1 
Gasket, manifold, Series III 14/6 GM495 
Gasket, manifold, 12/4 Series III GM940 
Gasket-Manifold to Block, 10/6 GM983 
Gasket, manifold, round ports, 8 Series I & II JA214 
Gasket, manifold, square ports, 8 Series E & Z Van JA235 
Gasket, exhaust flange to manifold M8 Series I & II, 
10/4, 12/4 Pre-Series, Series II 10/6 KK110 

Manifold nut, M8 20 mm NM103 
Manifold nut, 8mm x 1.3 inches long, Morris 8  NM104 
Manifold nuts, 8mm x 2 inches long, 8 Series E & Z Van NX006 
Manifold studs, 8 mm x 1.5/8" SM085 
Exhaust flange studs, manifold to exhaust pipe 3/8" 
BSF x 1.5" long, Morris 8 Series I & II SM095 

MORRIS REGISTER SPARES SERVICE 
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DESCRIPTION MR PART 
NUMBER 

LLUUBBRRIICCAATTIIOONN--SSUUMMPP  

Bolt, sump retaining bolt, Morris 8 BE002 
Bolt, sump bolt 30 mm, Morris 8 BE003 
Bolt, sump retaining bolt, Morris 8 Series E BE004 
Gasket, sump gasket Pre-Series 10/4, 10/4 Ser II & III GS001 
Gasket, cork sump, Minor SV GS002 
Gasket, sump drain plug, 10/4, 10/6, Cowley, etc. GS004 
Bottom end gasket & seal set, all M8s, SE & Z Van GS250 
Bottom end gasket & seal set Morris 10/4 Series II GS251 
Oil gauge pipe, all models OG001 
Relief valve, spring & ball, all Morris 8s, SE, Z Van OP093 
Strainer gauze, 8" x 2.9/32", Morris 8, SE, Z Van OS001 
Sump spanner (as per original M8 tool kit) SPA001 
Copper sump washer, engine & gearbox, M8, SE, Z 
Van, 10s, 12s, 14s (30mm drain plug) SW030 

CCLLUUTTCCHH  
Bearing, 10/4 & 10 S111 clutch spigot BB132 
Bearing, clutch withdrawal, 12/4, SII 14/6, SIII 14/6 BT748 
Bearing, Minor clutch withdrawal BT712 
Bearing, clutch release bearing carbon 2.1/8" x 1.1/4", 
Morris 8 all models CP001 

Bearing, M8 diff, clutch release 10/4 SIII & Ten SIII  BT707S 

MORRIS REGISTER SPARES SERVICE 
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DESCRIPTION MR PART 
NUMBER 

Clutch kit for Morris 8, SE, Z Van 1935-1955 CP009 
Minor clutch or brake pull off spring 35138 
Morris 8 clutch spigot bearing (sealed) BB205S 
Pedal rubber, brake/clutch, 34 Oxford, 16/20 Cowley 4 RM020 
Taper pin for clutch release bearing M8, SE & Z Van TP001 

GGEEAARRBBOOXX  
Bearing, gearbox mainshaft, Minor 1928-1933 BB307 
Bearing, rear mainshaft, SE, Z Van, gearbox  BB625S 
Bearing, gearbox mainshaft SE & Z Van BG208 
Bearing, gearbox, constant mesh pinion Series II 10/4 BG210 
Bearing, gearbox mainshaft Morris 8 1934-1938 BG625 
Bearing, 12/4 SII mainshaft bearing BG635 
Bush, gearbox input shaft, SE 1939-’45 fits end of crank  BH001 
Gearbox layshaft bush, Morris 8, Series E, Z Van BH002 
Engine mount rear, pair blocks 1.3/4"dia x 1" thick, 
OHC & SV Minor 1929-1934 rear ME140B 

Gearbox mount rear, 8 Series E & Z Van ME147 
Gearbox mount rear, 8 Series I & II ME148 
Seal, gearbox output shaft 10/4, 10/6 1934 on, Cowley 
4 & 6, 12/4, 15/6 ‘34-‘35 OS108 

Rubber gearbox cover, 8 Series E, 10M RM007 
Rubber gearbox cover, M8, Pre-Series, Series I & II RM008 

MORRIS REGISTER SPARES SERVICE 
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DESCRIPTION MR PART 
NUMBER 

GGEEAARRBBOOXX--SSPPEEEEDDOOMMEETTEERR  

Speedo cable 57” disc type speedo head, Minor, 8 up 
to chassis 72145, 10/4, 10/6, ‘33-‘35 SC001 

Speedo cable 57" needle type speedo, M8 all after 
chassis 72146, 1937-1938 10s, 14s. SC002 

Speedo cable 5'6" long, M8 SE & 10M, Y Van, Z Van SC003 
Speedo gears, 14 teeth, Oxford 1925-‘29 FWB models SG014 

FFRROONNTT  AAXXLLEE  

SSTTEEEERRIINNGG  

Bearing, steering column ‘25-‘30 Oxford, Cowley ‘23-‘33 BB009 
Steering box shim set, Morris 8, SE, Z Van SBS005 
King pin, OHC Minor cable brakes ch M9248-M34699 KM160 
King pin, cotter & nut, Morris 8, SE, Z Van KP001 
King pin set, Pre-Series 10/4, 10/6, 12/4, 15/6, Cowley, 
Cowley 4 & 6, Oxford, Major 8/10cwt van KP005 

King pin set, Morris 10, 12 1936-1939, 10M 1945 KP006 
King pin set, Morris 8 & 10 cwt van 1937-1939 KP007 
King pin top hat bush, (single bush) Morris 8 early KP010 
King pin plain single bush, M8 after chassis 102807, SE, Z Van KP011 
King pin single thrust washer Morris 8, SE, Z van KP012 

MORRIS REGISTER SPARES SERVICE 
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DESCRIPTION MR PART 
NUMBER 

King pin, single pin with oil scroll M8, SE, Z Van KP013 
King pin, single pin without oil scroll, M8, SE, Z Van KP014 
King pin set, late Minor KP078 
King pin set, OHC Minor, 101-34699, SV SV101-SV20300 KP079 
King pin set top hat bushes, 1934 Minor, Morris 8 to 
ch.102806 (excluding 102354 to 102500) KP080 

King pin set, plain bushes, M8 late, SE, Z Van KP172 
King pin set, Morris 10M KP173 
Drag link ends assembly & ball pin, Minor 1929-1934 TR096 
Track rod end, M8, M10, Z Van TR086 
Track rod end, Series Y Van, pair TR085 
Track rod end Morris 10 1933-35 & 10/12 1936-37 TR018 
Boot, track rod end, M8/10 BT001 
Seal, felt dust seal for all early type track rod ends OS006 
Grease nipple, 1/4" BSF straight, clip-on type NG400 
Grease nipple, 1/4" BSF 45-degree, clip-on type NG445 
Grease nipple, 5/16" BSF straight, clip-on type NG500 
Grease nipple, 5/16" BSF 45-degree, clip-on type NG545 

FFRROONNTT  HHUUBB--BBEEAARRIINNGGSS  &&  SSEEAALLSS  

Bearing, front outer hub, Cowley 1923-1933  BB305 
Bearing, front outer, M10/4, M10/6 ‘33-‘35 Cowley 
‘30-‘34 12/4 ‘34-‘35 BB324S 

Bearing, front outer, Family 8 Minor BB624 
Bearing, front inner, Minor ‘28-‘29, M8, SE, Z Van BB625S 

MORRIS REGISTER SPARES SERVICE 
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DESCRIPTION MR PART 
NUMBER 

Bearing, front hub inner, Morris 10 all, inc M ‘35-‘48 BB626S 
Bearing, front outer, M8, SE, Z van, 10/4 , 10M ’35-‘48 BB634S 
Front hub inner bearing, M10/4, M10/6 ‘33-‘35, 
Cowley all ‘30-‘34, 12/4 ‘34-‘35 BB636S 

Front wheel bearing kit, Morris 8, SE & Z Van WK001 
Seal, felt, front hub inner, Minor, M8, SE & Z Van HS003 
Front hub oil seal, Minor OHV & SV 1931-1943 HS352 
Seal, M8 front hub  FS001 
Seal, felt outer M8, 8E, S2-3 10/4, 12/4, 14/6, 10M, 
10cwt, J, Y, Z Van HS004 

Front hub oil seal, 10/4, 12/4 SII HS411 

WWHHEEEELL  NNUUTTSS  

Wheel nut, brass, 10/4, 12/4, most over 8hp models 
Pre-Series NW001 

Wheel nut, ‘32-‘34 SV Minor, ‘34-‘38 M8, ‘35-‘38 10/4 
S2 & 3, 12/4 S2 & 3, 8/10cwt Van NW002/60 

Wheel nut, 3/8BSF x 70 degree, 8E & 10M NW002/70 
Wheel stud, Morris Eight S1& S2, S2 10/4, 12/4 front SW001 
Wheel stud, front, later M8, SE, 10M front  SW004 

MORRIS REGISTER SPARES SERVICE 



15 
check the website for current prices-morrisregisterspares.co.uk 

  

DESCRIPTION MR PART 
NUMBER 

RREEAARR  AAXXLLEE  

DDIIFFFFEERREENNTTIIAALL  

Bearing, differential (L & R) Morris 8, SE, Z van, 10/4 
1935-1938, 12/4 1935-1940 BT7207 

Bearing, 11.9 & 14/32 4-cyl Major 6, Oxford 6 1928/29 BT718 
Bearing, diff 11.9 & 14/32, Major 6, Oxford 6 BT748 
Bearing, Morris 14 SIII bevel pinion bearing BN306 
Bearing, crown wheel & pinion; Cowley 1923-1933 BT706 
Bearing, constant mesh pinion, Series II 10/4 BG210 
Bearing, M10 35-48 diff constant mesh pinion BB210 
Bearing, M14 SIII diff ‘37-‘40 BT708 
Bearing, diff pinion, M8 BB635 
Differential gasket differential, Minor 8, SE, MM  GA001 

HHUUBB  BBEEAARRIINNGGSS  RREEAARR  

Bearing, rear hub, Morris 8 SI & II  BB428S 
Bearing rear hub, Minor, M8 SE, 10/4 1935-‘48, 12 SII 
1935-‘40, 14 SIII 1937-‘40 BB628S 

Wheel bearing kit rear, Morris 8 early (screw in studs) WK002 
Wheel bearing kit rear, Morris 8 later, SE & Z Van WK003 

MORRIS REGISTER SPARES SERVICE 
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DESCRIPTION MR PART 
NUMBER 

AAXXLLEE  --  HHUUBB  SSEEAALLSS  &&  GGAASSKKEETTSS  

Rear hub gasket, M8 flanged studs HG001 
Rear hub flange gasket, later M8, SE, Z Van HG002 
Seal, Nylatron replaces cork half shaft, M8, SE, Z Van. pairs HS001 
Seal, rear hub bearing, felt seal, all Morris 8, early SE, 
10/4 & 12/4 Series 2 1935-‘37, 10M  HS002 

Seal, nylatron replaces cork seal for axle half shaft, 
Minor & Series 2 10/4, pairs HS005 

Seal, Minor rear hub oil seal (was SP502a) HS010 
Seal, rear hub lip seal Morris 10/4- 12/4 1937 on, Series II, III & 10M HS155 
Rear hub oil seal, M8 SE from chassis number 8981 HS255 
Seal, rear hub lip seal, rear hub 1946-48 8 Series E HS272 
Seal, rear hub lip seal, M8, SE,10/4,12/4 Series II 1935-‘37 HS291 
Seal, rear axle shaft seal, most C & CS commercials OS239 

HHAALLFFSSHHAAFFTTSS  

Halfshaft & hub assembly M8 Series I and II (NEW) HS020 
Halfshaft & hub assembly M8 Series E (NEW) HS021 
Tab washer, 40mm rear hub nut Morris 8,10, 12, 14 MB008 
Tab washer, 35mm, for diff nut M8, 10, 12  MB035 
Tab washer, 45 mm hub nut, or bearing MB045 
Hub nuts, 40mm, LH & RH thread, sold only as a pair 
for Minor, all 8s, Series E, Y, Z, 10,12,14 rear RH001 

MORRIS REGISTER SPARES SERVICE 
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DESCRIPTION MR PART 
NUMBER 

Rear wheel studs, Morris 8 1935-37   SW002 
Wheel stud rear, Later M8, 8SE, 10M  SW003 

PPRROOPPEELLLLEERR  SSHHAAFFTT  

Universal joint, all Morris 8 from chassis 48613, SE, Z 
Van, 10s & 12s 1935 onwards QL152 

Hardy flexible disc universal joint, OHC & SV Minor early M8  FC058 
Hardy flexible disc universal joint, 10/4 & 10/6 1933- 35 FC055 

CCOOOOLLIINNGG  

BBLLOOCCKK--  WWAATTEERR  OOUUTTLLEETT  PPIIPPEESS  ((NNeeww  ccaassttiinnggss  aass  ppeerr  oorriiggiinnaall))  

Water outlet pipe, cylinder head to hose M8, late Minor. HW001 
Water inlet elbow, engine block, M8  HW002 
Water inlet elbow, engine block, M8 SE HW003 
Water outlet gaskets (pair), Morris 10/4 1933-1937 12308 

GGAASSKKEETTSS  

Gasket, water inlet elbow to side of block, all Morris 8 GW008 
Gasket outlet pipe, cylinder head, M8 Series I & II, late Minor GW390 
Radiator mounting buffer, Morris 8 RM088 

MORRIS REGISTER SPARES SERVICE 
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DESCRIPTION MR PART 
NUMBER 

CCOOOOLLIINNGG  HHOOSSEESS  

Straight hose, 38mm x 205mm, top hose all Minors HB205 
Bottom hose, Morris 8 Series I and II  HB260 
Hose, bottom, Morris 8 SE & Z Van HB260E 
Hose, moulded, bottom, OHC Minor HO011 
Hose, moulded, bottom, SV Minor HO021 
Hose, bottom, Morris 10/4 SII, Morris 12 SII, Y van HO1490P 
Hose, 'convoluted', M8 SE 1939-’48, Z van 1940-‘53 HO175 
Hose, moulded, top, Late Minor, M8  HO326 

FFAANN  BBEELLTTSS  

Fan belt, OHC Minor FB001 
Fan belt, Morris 8 1935-1938, 12/4 SIII 1938-1941 FB002 
Fan belt, M8 Series E, Z Van FB100 
Fan belt, Morris 14/6 1938-1939 FB103 
Fan belt, Morris 10/4 Series M FB170 
Fan belt, Morris 10/4 S1III 1938 FB353 
Fan belt, Morris Twenty-Five 6 Cyl 1939-1940 FB432 
Fan belt, Morris 10/4 Pre-Series FB930 
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DESCRIPTION MR PART 
NUMBER 

FFUUEELL  

FFUUEELL  TTAANNKK  

Gasket, fuel gauge sender, M8 all inc SE & Z Van, M10 GT001 
Fuel tank sender screws (pack of 6) SC832 

FFUUEELL  PPUUMMPP  

SU fuel pump cap, brown (6v) AUA1469 
Fuel pump, SU 12v bulkhead mounted AUA25 
Fuel pump, SU 6v bulkhead mounted, M8, SE, Z Van AUA26 
Fuel pump, SU terminal knob AUA869 
SU Fuel pump diaphragm, M8, SE, Z Van, M10 AUB6098 
Fibre washer SU fuel pump & carb banjo AUC2141 
SU fuel pump inlet union AUE887 
Service kit SU fuel pump EPK700 
Fuel pump contact set, All SU fuel pumps, all 1934-‘53 FP022 
Fuel pump pedestal, all SU Fuel pumps, all 1934-‘53 FP634 
Fuel pump elbow WZX991 

FFUUEELL  PPIIPPEESS  

Flexible fuel pipe, pump-carb, Morris 8 Series E CH015 
Flexible fuel pipe, pump-carb, Morris 8 Series I and II CH017 

MORRIS REGISTER SPARES SERVICE 



20 
check the website for current prices-morrisregisterspares.co.uk 

  

DESCRIPTION MR PART 
NUMBER 

Fuel pipe, copper, tank to pump, inc fittings, M8 SE FP001 

CCAARRBBUURREETTTTOORR  

SU float chamber gasket, M8, SE, Z Van, 10/4, 10M AUC1412 
Float chamber grommet AUC1534 
Fibre washer SU, fuel pump & carb banjo AUC2141 
Dashpot screw cap, marked ‘Oil Reservoir’ H type  AUC2144OR 
Carburettor choke lever return spring AUC4667 
SU damper, Round Brass, Engraved 'Oil Reservoir’ AUC8103OR 
H Type Std jet assembly, .090”, all Morrises 1930-1953 AUC8182 
H type carburettor washer kit AUE602 
SU inlet union AUE887 
Dashpot screw cap, all SU H type carbs, all Morrises 1930 - 1953 CK004 
Float chamber tickler kit, All SU H type carbs CK006 
Brass tickler pin kit for use with T1 T2 & T4 float lids CK011 
Carburettor tickler spring CK012 
Split pin, all SU H type carbs, all Morrises 1930-1953 CK013 
Washer kit, assorted seals, all SU H type carburettors CK018 
Float needle & seal kit, all SU H type carburettors CK101 
Float chamber banjo bolt filter & spring, All SU H type  CK139 
Float chamber brass nut, short CK163 
Carburettor rebuild kit, M8 1934-1938 CK267 
Jet kit, all SU H type carbs, all Morrises 1930-1953 CK595 
Float chamber zinc plated banjo bolt, all SU H type 
carburettors, all Morrises 1930 - 1953 CK698 
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DESCRIPTION MR PART 
NUMBER 

SU H1 carb rebuild kit M8, SE, Z Van, M10 1938-1953 CRK226 
Service Kit, H1 Carbs, M8, SE, Z Van, M10 1933-47 CSK40 
Gasket, Morris 8, SE, Z Van carburettor insulating GC101 
Carburettor dashpot screw JZX1394 
Gasket carburettor to manifold, Morris 8 to 1938 KD276 
SU carburettor needle & seat kit, M8, SE, Z Van, M10 VZX1101 
Float Kit, suitable for H1 & H2 Carbs, M8, SE, Z Van WZX 1302 
Carburettor fast idle screw & spring WZX980 

SSUUSSPPEENNSSIIOONN  
Nut shackle pins, 1/2" BSF castellated, correct 
thickness, original type to suit all shackle pins NX002 

Shackle, shock absorber, small pivot pin kit, small PEAR 
shock absorbers SA006 

Shackle, shock absorber, large pivot pin set, large PEAR 
shock absorbers SA007 

Spring rebound buffer, long, 1.1/2" overall, 1 1/16" 
above base, Minor, 8 Series 1I and II & others SB001 

Spring rebound buffer, short, 7/8" overall, 8 Series E & 
10 Series M & others SB001a 

SP Plates, 2.15/16" centres, 1/2" holes, pair, one plain, 
one with pin stop, Morris 8 '35-‘38 SP001/SP002 

Shackle pin & bush, threaded, M8E- 10M early SP009/ 10 
Shackle pin, 2.5/8" wing head, rear of front spring M8 SP030 
Folded shackle, Minor front & rear M8 Series I & II rear SP035 
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DESCRIPTION MR PART 
NUMBER 

Shackle pin, 2.3/16 long, wing head SP347 
Shackle pin, 2.5/8" long, cheese head SP368 
Shackle pin, 2.7/16" long, wing head,  SP501 
Shackle pin, 3.3/16" long, cheese head SP502 
Shackle pin, 2.3/4" long, threaded, hexagon head SP523 
Shackle bushes, polyurethane, M8 Ser E, 10 Ser M SP525 
Shackle pin, 3.1/2" long, threaded, hexagon head SP593 
Shackle pin, Series E & Z Van SP622 
Shackle pin, 2.7/8" long, cheese head SP888 
Shackle pin, 3" long, cheese head SP930 
Silent bloc bush 0.875" front of rear spring M8 Series E SP987 
U bolt axle set rear, Morris 8 1934-1938, late Minor UB008 
U bolt axle set rear, Morris 8 Series E, Z Van 1938-1953 UB009 
U bolt axle set rear, Morris late Pre-Series 10/4, 10/6, 
SII 10/4, 12/4 UB010 

BBRRAAKKEESS  

BBRRAAKKEE  CCYYLLIINNDDEERR  

Hose to cylinder adaptor 1/2" x 20tpi thread, 1/2" x 20 
tpi, Pre-Series 10/4, 12/4, 10/6, Cowley BP010 

Hose to wheel cylinder adaptor, 7/16" x 20tpi thread BP001 
Master cylinder, 3 1/4 inch can, M8 Series I & II BM001 
Master cylinder, 3 1/4 inch can, M8 SE BM007 
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DESCRIPTION MR PART 
NUMBER 

Master cylinder adaptor 1/2" diameter M8 BM002 
Master cylinder kit 1”, Family 8 Minor,10/4,12/4 S2/10M, Y van BR569 
Master cylinder kit 1.1/4”,10/4,10/6, Cowley 4/6, 12, to 25 BR599 
Master cylinder kit 7/8”,34 Minor- M8, M8E, SE, Z van BR675 
Master cylinder, Morris 10 M 1939-1947 BM005 
Master cylinder, Morris 10/4 & 12/4, 1936-1939 BM003 
Master cylinder, M10/4 & 12/4, Oxford /Cowley, 1934-1935 BM006 
Master cylinder, M14/6, 16, 18, 21, 25 Series II & III, ‚36-‚39 BM004 
Wheel cylinder crown washer, all Morris 8s & Z Van SBR098 
Wheel cylinder kit 50605, 10/4, 10/6, 12/4, 15/6 BR605 
Wheel cylinder kit 50631, 10/4, 10/6, Cowley 4 & 6 BR631 
Wheel cylinder Kit 7/8”, M8, SE, Z Van  BR679 
Wheel cylinder kit, 10/4 SII & III, 12/4 SII, 10 M, rear BR309 
Wheel cylinder kit, front 10/4 s2 &; 3- 12/4 SII,-10 M  BR429 
Wheel cylinder spring, 1.1/4"Spring is formed, Crown Spring Washers not Rqd BP004 
Wheel cylinder spring, 1.1/8" Spring is formed, Crown Spring Washers not required BP103 
Wheel cylinder spring, all 8s Spring is formed, Crown Spring Washers not required. BP101 
Wheel cylinder spring, Minor 1" Spring is formed, Crown Spring Washers not Rqd BP102 
Wheel cylinder, 7/8” M8, SE, Z van BW758 
Wheel cylinder rear; 10 M & 12 BW100 

BBRRAAKKEE  CCAABBLLEESS  

Brake cable, Minor OHV front BC4665 
Brake cable, 1931/4 Minor BC000 
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NUMBER 

Handbrake cable minus wing-nuts, M8 1934-‘37 to ch. 
no. 198390 & 198499 to 198625 BC010 

Handbrake adjuster spring, M8, M10 BP029 
Handbrake cable, 10/4 Pre-Series BC104 
Handbrake cable, less wing-nuts, Series III 12/4 ch. 101 
to 19565 O/S BC263 

Handbrake cable, less wing-nuts, Series III 12/4 ch. 101 
to 19565 N/S BC264 

Handbrake cable, less wing-nuts, 56.3/4" long, Morris 
8 Series E from ch. no.  25206 on BC013 

Handbrake cable, less wing-nuts, 61.1/4" long, Morris 
8 Series E to ch no. up to 25205 BC012 

Handbrake cable, less wing-nuts, 51.1/4", M8 ‘37-‘38 
Series II ch; 198391-198498, 198626 on BC011 

Handbrake cable, 47.1/4”, Minor SV SWB & LWB 
chassis 33779 to 47331 E193 

Hook, M8 handbrake cable guide, Morris 8 early M881 

BBRRAAKKEE  HHOOSSEESS  

Hose to wheel cylinder adaptor, 7/16" x 20tpi thread BP001 
Hose to cylinder adaptor, 1/2" x 20tpi thread, 1/2" x 
20 tpi Pre-Series 10/4, 12/4, 10/6, Cowley BP010 

Brake hose lock nut, 13/16" AF, Morris 8 Series E BP020 
Brake hose M8 rear, 10/4 SII & II front & rear, 12/4 SII 
front & rear, 14/6 SII & III rear BR040 
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NUMBER 

Brake hose, M8 SI & II, Family 8, 10/4, 10/6, Cowley 
‘33-‘34 (front & rear), 10/4, 10/6, 12/4, 15/6 1935 rear BR041 

Brake hose, 11/16" ANFS x 16 both ends, 18.5" overall, 
10/4, 10/6, 12/4, 15/6 & Minor rear BR048 

Brake hose 7/16 X 20 male (2) & 5/8 x 26 female.  
11.5" hex to hex BR078 

Brake hose rear, Morris 8SE, Z Van, 10M BR080 
Brake hose ,7/16 X 20 male (2) & 5/8 x 26 female, 
15.5" M8 SE & 10M front BR081a 

Brake hose 7/16 X 20 male (2) & 5/8 x 26 female, 
15.5" hex to hex, M12 S3 rear BR461 

BBRRAAKKEE  LLIINNIINNGGSS  --  ((AALLLL  AAXXLLEE  SSEETTSS  WWIITTHH  RRIIVVEETTSS))  

Brake linings, Minor ‘29-’33, 5cwt light van 1933-34 MG031 
Brake linings, ‘32-3’4 Cowley, Major, 10/4, 12/4, 10/6,14/6 MO151 
Brake linings, 1934 Minor & all 8s 1935 to 1953 MO261 
Brake linings, 1935-‘48 10/4, 12/4 Series II & III, 10M MO271 
Brake linings, 1932 Family 8 WO172 
Brake linings, 1935 Pre-Series 10/4, 10/6, 12/4, 15/6 
steel shoes, 14/6 Series II & III WO241 

Spare brake rivet for Morris 8, SE, Z Van lining BP201 

BBRRAAKKEE  FFIITTTTIINNGGSS  

Brake shoe E clip, replaces horseshoe clip BP017 
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Copper washer, 7/16" ID BP030 
Copper washer, 3/8" ID BP031 
Copper washer, 9/16"" ID BP033 
Handbrake cable adjuster nut, M8, M10 BP028 
Spring, brake pull off, rear, Morris 8, SE & Z Van BP018 
Spring, brake pull off front (long), Morris 8 BP019 
Thackray washer, Morris 8 brake shoe BP022 
Brake drum screw Minor, 8, 8E, Z, 10/4 & 12/4 Series 
cars, 8/10cwt Van, 10M front/rear BP023 

Brake pull off spring, Pre-Series 10/4, 10/6, Cowley 4 rear BP024 
Brake pull off spring, Pre-Series 10/4, 10/6, Cowley 4 front  BP025 
Brake drum screw, Major, Pre-Series 10/4, 10/6, 
Cowley 4 & 6, Oxford, 14, 16, 18, 21, 25, Isis BP026 

Oval pedal rubber embossed with 'M’, all Morris 8s & 
Van, over 8 hp Series II & III, 10M RM006 

Bleed screw, new manufacture in brass, small,  5/16”, 
24 UNF, Minor, 8, 8E, etc. BR001 

Bleed screw, new manufacture in BZP steel, 7/16 x 20 
UNF Morris 10hp to 25hp BR003 

EELLEECCTTRRIICCAALL  
Dynamo brushes, Series II 14, 16, 18, 25, 1935-1937 DB038 
Dynamo brushes, 10/4 1934/5, Isis 18hp 1930/33, 
Major 6 1931/33, Oxford 6 1930/34 DB096 

Dynamo brushes, 10/4 1933 DB114 
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DESCRIPTION MR PART 
NUMBER 

Dynamo brushes, 25x23x8mm, 12/4, 15/6, Oxford Six 
16hp & 20hp, Isis, 25hp DB296 

Dynamo brushes, Morris 8 Series E, 10/4 Series III & M DB364 
Dynamo brushes, Minor & Morris 8 SI & II, 12/4 SII DB365 
Dynamo terminal nuts & washers DT001 
Junction box Lucas Style 4J, 4 terminal, M8 trafficators JB309 
Junction Box Lucas 6J Style 6 terminal, M8 lights & horn JB375 
Cover, CFR2 cut out box replacement, brown RC101 
Starter brushes, Minor OHV, Minor SV, early M8 SB126 
Starter brush spring, 20hp, Oxford 6 ‘35, 25hp ‘33-‘55 SB158 
Starter brushes, M8 Series E, M10/4 Series III SB370 
Starter switch, Remax NOS SS001 
Mechanical switch as Lucas 51C, early cars SS755 
Mechanical switch Lucas starter switch part number  SS756 
Mechanical switch Lucas starter switch part number  SS757 
Starter brush spring ST348 
Lucas style WL3 ignition warning lamp 6v GREEN. WL300G 
Warning lamp Lucas style WL3 ignition 6v RED WL300R 

IIGGNNIITTIIOONN  
12v ignition coil, with screw connectors CL012 
6v ignition coil, new, with screw connectors CL006 
Condenser, All 8s SE, Z Van, all 10s most other models DR308 
Distributor base plate, to suit DK4A/DK6A distributors DR001 
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Distributor cap, for DK type distributors DC160 
Distributor cap, for DKY4A & D2A4 distributors DC045 
Distributor cap, top entry, distributor with metal base plate DC056 
Pin for distributor drive dog, all distributors DR002 
Points, DJ4- DJ4A, DJ6, DJ6A, DJH4, DJH4A distributors DR833 
Points, DK4A, DK6, DK6A, DKH4, DKH4A, all 1934-46 DR415 
 Points, DKYH4A 8 Series E, 10M 1946 on  DR050 
Rotor arm, DJ4, DJ4A, DJ6, DJ6A,DJH4,DJH4A distributors DR060 
Rotor arm, DK6A distributor,10/6 1935, Oxford 16, series 
2 14, 16,18, 21, 25, 1934/37 DR035 

Rotor arm, M8, SE ‘35-48, 10M ‘38-‘48, 12/4 ‘38-‘40 DR033 
Rotor arm, DK4A, DKH4, DKH4A, DKY4A ,10/4 SV ‘34-
‘38 & 12/4 SV ‘35-‘38, Cowley 4 1934 DR034 

Washer, split copper for acorns, all caps/coils DR102 

SSPPAARRKK  PPLLUUGGSS  

Spark plug, 10/6 1935, chassis 35186 onwards EX008 
Spark plug, inc Minor SV and OHC, Cowleys Oxfords EX014 
Spark plug, 1934 10/6 EX082 
Spark Plug, all 8s, SE & Z Van EX086 

BBOODDYYWWOORRKK--RRUUBBBBEERR--WWIIPPEERRSS  
Bonnet tape flat type 231 
Bifurcated copper split rivet, pack of 10 654 
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Chrome plated, T' handle, oval escutcheon, centres 
1.75" apart, boot handle, M8 SE ’39-‘48 DH400 

Carriage key, polished iron, 3.5" long, to suit square 
drive budget latches, 8 Series E bonnet DH596 

Carriage keys (No.5) as DH596, but 5" long, for better 
grip, 8 Series E bonnet DH597 

Non-locking door handle to match DH950 1 3/4" 
centres, Morris 8 Series I & II DH600 

Non-locking door handle to match DH654, Morris 8E, 
10M 1939-1948 DH651 

Chrome plated locking door handle, heart-shaped, 
centres 1.37", 8 Series E, 10M 1939-1948 DH654 

Replacement die cast lock cylinder (barrel) with two 
keys, most door handles DH863 

Door handle, chrome plated, outside locking & 2 keys, 
oval, centres 1.75", M8 Series I & II DH950 

Chromed bumper nut & Bolt, M8 Series I & II NX008 
Oval pedal rubber embossed with 'M', all Morris 8s & 
Van, over 8 hp Series II & III, 10M RM006 

Rubber gearbox cover, 8 Series E, 10M RM007 
Rubber gearbox cover, M8, Pre-Series, Series I & II RM008 
Rubber bonnet corner 60 degrees, M8, over 8hp 
models Series II & III, some Pre-Series models RM009 

Rubber bonnet corner 90 degrees, M8, some Pre-Ser RM010 
Rubber gear lever gaiter RM018 
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Pedal rubber, brake or clutch, 1934 Oxford, 16/20 Cowley  RM020 
Circular pedal rubber, 1930-‘33,10/4, Oxford 6, Major, 
Isis, 25, 8/10cwt Van RM021 

Bumper iron rubber, M8 Series E, rear PAIR RM022 
Bumper iron rubber, M8 Series E, front PAIR RM023 
Rubber spacer (pair), rear wing & running board, M8 RM024 
Windscreen seal, Morris 12/4 Series II & III RM097 
Windscreen seal, 14/6, 16/6, 18/6, 21/6 & 25/6 RM098 
Windscreen seal, M8, SE, Z Van, 10M, 10/4 RM099 
Fuel filler grommet M8 Series E, Z van RM444 
1/4" BSF countersunk floorboard screw 1" long SF100 
1/4" BSF countersunk floorboard screw 1.5" long SF125 
Countersunk washers for floorboard screws WF001 
Wiper arm for 3/16" shaft, chrome, adjustable 6"-7.1/2" WB351 
Wiper arm to suit 3/16 wiper shaft slot end 6" BLK WB351BLK 
Retaining 'Carrot' for wiper arm, all models WB370 
Wiper blade, hook type 10", all models WB370H 
Wiper blade, 9” flat, all models WB370L 
Wiper blade, 8" flat, all models WB370s 
Wiper arm to suit 3/16” shaft, chrome, adjustable WB477 
Hub cap, polished stainless steel, 5.4" diameter, Morris 
8 ’35-‘37 wire wheels, & late Minor WT001 

Hub cap screw, stainless, all caps from 1933-1938 WT004 
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